

Inspection Report



Termination No: M1110-003B		PASS
Sample Type:	PC-Default	kSARIA Corporation 439 South Union St. Lawrence, MA 01887
Measurement Date:	2/22/2006	
Wavelength (nm):	1550	

Measurement Parameter	Pass/Fail Limits		Measured Value		Passed or Failed
	Minimum	Maximum			
Visual Inspection			0	P/F	P
Angle	0	0.2	0	deg	
Apex Offset	0	50	4.64	um	P
Fiber Height (Spherical Fit)	-92.8	50	-77.8	nm	P
Radius of Curvature	7	25	13.71	mm	P
Back Reflection		-55	-75	dB	P
Insertion Loss		0.4	0.16	dB	P

